



Cancer Care Ontario

Management of Cancer Medication-Related Infusion Reactions: Drug Table

The contents of this document are not a substitute for the advice of a qualified health professional. Any person consulting this document is expected to use independent qualified clinical judgment and skills, or seek out the advice of a qualified health professional before applying any information contained herein. This document is provided "as-is". Cancer Care Ontario does not make any representation or warranty as to the accuracy, reliability, completeness or fitness for a particular purpose of the information in this document, and disclaims all liability for the use of this document, and for any claims, actions, demands or suits that arise from such use.

Table of Contents

| | | | |
|---------------------------|----|--------------------|----|
| Carboplatin | 3 | Cetuximab | 10 |
| Cisplatin | 3 | Daratumumab | 10 |
| Oxaliplatin | 3 | Elotuzumab | 12 |
| Paclitaxel..... | 4 | Inotuzumab..... | 12 |
| Docetaxel | 5 | Ipilimumab | 12 |
| Cabazitaxel..... | 5 | Nivolumab..... | 13 |
| Anthracyclines..... | 6 | Obinutuzumab..... | 13 |
| Asparaginase | 6 | Ofatumumab | 15 |
| Bleomycin | 6 | Panitumumab..... | 15 |
| Etoposide..... | 7 | Pembrolizumab..... | 15 |
| Alemtuzumab | 8 | Pertuzumab | 16 |
| Atezolizumab..... | 8 | Ramucirumab..... | 16 |
| Bevacizumab..... | 9 | Rituximab..... | 17 |
| Blinatumomab | 9 | Trastuzumab | 18 |
| Brentuximab vedotin | 10 | References | 19 |

| Drug Name/ Class | Characteristics | Mechanism | Symptoms | Prophylaxis | Acute Management | Re-challenge |
|--|---|---|--|--|---|--|
| Carboplatin 1-16 | <p>Incidence:^{2,9}</p> <ul style="list-style-type: none"> Varies from 1-44%. Increases with repeated drug exposure, typically with the 7-10th exposure. <p>Onset:¹</p> <ul style="list-style-type: none"> Varies from minutes to hours. <p>Risk Factors:^{10,11}</p> <ul style="list-style-type: none"> Platinum-free interval more than 12 months. History of other drug allergies. | <p>Reactions to platinum compounds are typically consistent with IgE mediated Type I reactions.¹² Type I reactions include anaphylaxis (a severe, rapid onset and life-threatening reaction).¹</p> <p>Type IV reactions have been described with cisplatin and carboplatin. Type IV reactions are delayed reactions which are mediated by T-cells. Examples of Type IV reactions include allergic contact dermatitis, erythema multiforme and toxic epidermal necrolysis.^{1,10}</p> <p>Type II reactions have been implicated with oxaliplatin.⁹ Type II reactions are mediated by antibodies, such as IgG and IgM. Examples of Type II reactions include hemolytic anemia and thrombocytopenia.¹</p> | Rash, itching, erythema on palms and soles, abdominal cramps, facial edema, flushing, hypotension, bronchospasm, chest pain, tachycardia, systemic anaphylaxis | <p>Pre-medications:</p> <ul style="list-style-type: none"> There is insufficient evidence that routine prophylaxis with pre-medications reduce infusion reaction (IR) rates.¹³⁻¹⁶ Corticosteroids and H1-receptor antagonists ± H2-receptor antagonists may reduce IR rates for some patients (e.g. gynecological patients with a PFI >12 months or a history of drug allergy who are receiving carboplatin starting from the 7th cycle) but no optimal pre-medication regimen has been established.^{1,11,13-16} <p>Extended Infusion:¹³⁻¹⁶</p> <ul style="list-style-type: none"> There is insufficient evidence that routine prophylaxis with extended infusion reduces IR rates. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> After symptom resolution, restart with pre-medications ± reduced infusion rate. <p>Grade 3-4:</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> There is evidence that re-challenging with cisplatin after carboplatin IR may be a viable option.^{6,7} However: exact cross reactivity between platinum agents is not known, and can be as high as 25%.⁹ Consider pre-medications and infusing at a reduced infusion rate prior to re-challenge¹⁷⁻²³ May consider adding montelukast ± acetylsalicylic acid²⁴ <p>*Up to 50% of patients can experience recurrent reactions during re-challenge despite using pre-medications (e.g. corticosteroid and H1/H2-receptor antagonist).⁸</p> <p>Grade 3-4:^{2,6,7,12,18-22,25-28}</p> <ul style="list-style-type: none"> Re-challenge is discouraged, especially if vital signs have been affected. Consider desensitization if therapy is necessary. |
| Cisplatin 6-10,12,29-32 | <p>Incidence:</p> <ul style="list-style-type: none"> Low rates of reaction reported (1-5%), but have also been reported up to 20%.^{9,29} Reactions usually occur after cycle 6 and are mostly mild.³⁰ <p>Onset:^{9,30,31}</p> <ul style="list-style-type: none"> Varies from minutes to days. <p>Risk Factors:³²</p> <ul style="list-style-type: none"> Concomitant radiation. | | | | | |
| Oxaliplatin 1,8,9,12,17,29-31,33-36 | <p>Incidence:</p> <ul style="list-style-type: none"> Varies from 10-19% of cases.^{9,30} IRs can occur with any cycle but incidence increases as cycle number increases (generally after 6 cycles).^{9,29,30,35} <p>Onset:¹</p> <ul style="list-style-type: none"> Usually within 60 minutes after the start of the infusion. <p>Risk Factors:^{9,31,36}</p> <ul style="list-style-type: none"> Younger age. Female gender. Prior exposure to platinum salts. Platinum-free intervals ≥ 3 years. | | Sweating, rash, pruritus, back or chest pain, dyspnea, laryngospasm, urticaria, bronchospasm, hypotension | <p>Pre-medications:</p> <ul style="list-style-type: none"> There is insufficient evidence that routine prophylaxis with pre-medications reduces IR rates.^{17,33,36} Consider corticosteroids and H1-receptor antagonists ± H2-receptor antagonists in high-risk patients.^{17,33,36} | | |

| Drug Name/ Class | Characteristics | Mechanism | Symptoms | Prophylaxis | Acute Management | Re-challenge |
|--|---|--|--|--|--|--|
| <p>Paclitaxel 1,8,12,27,37-56</p> | <p><u>Incidence:</u></p> <ul style="list-style-type: none"> Incidence of reaction without pre-medication is as high as 30%.^{1,51} Incidence of IR despite pre-medication varies from 10% (all grades) to 2-4% (severe reactions).^{1,12,52} <p><u>Onset:</u>^{1,51,52}</p> <ul style="list-style-type: none"> Usually occurs during the 1st or 2nd dose. Within the first 10 minutes of infusion. <p><u>Risk Factors:</u>^{1,53}</p> <ul style="list-style-type: none"> Incomplete mixing of excipient and drug (e.g. Cremophor EL with paclitaxel and Polysorbate 80 with docetaxel). | <p>Anaphylactoid, likely due to the direct release of mast cell mediators such as histamine and tryptase.^{1,12}</p> <p>*Excipients Cremophor EL and Polysorbate 80 are also capable of complement activation in vitro.^{1,52}</p> | <p>Dyspnea, flushing, skin reactions, hypotension, tachycardia, angioedema, urticaria, bronchospasm, back pain^{49,50}</p> | <p><u>Pre-Medications for Q3W paclitaxel:</u>^{27,37-39,51,52,54-56}</p> <ul style="list-style-type: none"> Dexamethasone 20 mg PO 12-and 6-hours OR Dexamethasone 20 mg IV 30 minutes pre-infusion* Diphenhydramine 25-50 mg IV/PO 30-60 minutes pre-infusion Ranitidine 50 mg IV OR Famotidine 20 mg IV 30-60 minutes pre-infusion <p>*Oral and IV dexamethasone are both effective at reducing overall IR rates. Some evidence suggests that oral dexamethasone <u>may</u> be more effective for reducing severe reactions; however, adverse effects and compliance remain a concern.^{37,39-41,51}</p> <p><u>Pre-Medications for weekly paclitaxel:</u>^{27,37-39,42,43,51,52,54-56}</p> <p>To be given 30-60 minutes prior to paclitaxel infusion:</p> <ul style="list-style-type: none"> Dexamethasone 10 mg IV, starting in cycle 1 Diphenhydramine 25-50 mg IV/PO Ranitidine 50 mg IV OR Famotidine 20 mg IV <p><u>Other considerations:</u></p> <ul style="list-style-type: none"> Consider discontinuing pre-mediations for paclitaxel if there was no IR in the first 2 doses.^{27,44-46} Extended infusion of paclitaxel is not recommended as primary prophylaxis to reduce paclitaxel IRs.^{8,44,45,55} Gently rotate the IV bag prior to administering to ensure proper mixing. There is insufficient evidence to recommend the addition of Hydrocortisone 100 mg IV to the existing standard pre-medication regimen.⁵⁶ | <p><u>Grade 1-2:</u></p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p><u>Restart:</u></p> <ul style="list-style-type: none"> After symptom resolution, restart with pre-medications ± a reduced infusion rate. <p><u>Grade 3-4:</u></p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p><u>Grade 1-2:</u></p> <ul style="list-style-type: none"> Consider re-challenge with pre-medications and at a reduced infusion rate.^{18,19,43} After 2 subsequent IRs, consider replacing with a different taxane. Give intensified pre-medications and reduce the infusion rate.²⁹ May consider adding oral montelukast ± oral acetylsalicylic acid.²⁴ <p><u>Grade 3-4:</u>^{47,48}</p> <ul style="list-style-type: none"> Re-challenge is discouraged, especially if vital signs have been affected. Consider desensitization if therapy is necessary. There is insufficient evidence to recommend substitution with another taxane at re-challenge. High cross-reactivity rates have been reported. |

| Drug Name/ Class | Characteristics | Mechanism | Symptoms | Prophylaxis | Acute Management | Re-challenge |
|---|---|---|---|--|------------------|-----------------|
| <p>Docetaxel 1,29,55,57–62</p> | | | <p>Dyspnea, bronchospasm, urticaria, rash, hypotension, flushing, chest or back pain, tachycardia</p> | <p>Pre-Medications:^{29,55,57–62}</p> <ul style="list-style-type: none"> Dexamethasone 8 mg PO BID for 3 days, starting 1-day pre-infusion* <p>*Dexamethasone 10-20 mg IV can be given if patient forgot to take oral doses.</p> <p>An alternative for patients with prostate cancer being treated with prednisone:</p> <ul style="list-style-type: none"> Dexamethasone 8 mg PO 12 hours, 3 hours, and 1 hour pre-infusion.⁵⁷ <p>Other considerations:^{29,55,57–63}</p> <ul style="list-style-type: none"> Do not discontinue dexamethasone, even in the absence of an IR, due to the benefits on other adverse effects (e.g. pain and edema).⁶⁰ Gently rotate the IV bag prior to administering to ensure proper mixing. Start infusion at a slow rate, then gradually increase to planned rate. | <p>As above</p> | <p>As above</p> |
| <p>Cabazitaxel 27,64–68</p> | <p>Incidence:</p> <ul style="list-style-type: none"> Overall incidence is unclear. In a phase I study of cabazitaxel (where no patients received premedication), 2 of 25 patients experienced grade 1 IR.⁶⁶ In a phase II study of 71 patients receiving premedication with diphenhydramine, 4 patients (6%) had an IR, 3 of which were grade 3/4.⁶⁷ The phase III TROPIC trial used premedication (dexamethasone 8mg, H1-receptor antagonist, and H2-receptor antagonist) and no IRs were observed.⁶⁸ <p>Onset:⁶⁴</p> <ul style="list-style-type: none"> More common during the 1st and 2nd dose. May occur within a few minutes of the start of the infusion. | <p>Reactions may be caused by the drug or its vehicle (Polysorbate 80).⁶⁴</p> <p>*Avoid cabazitaxel if documented reaction to other drugs containing polysorbate 80 (e.g. docetaxel and etoposide).⁶⁴</p> | <p>Generalized rash/erythema, hypotension, bronchospasm⁶⁵</p> | <p>Pre-medications:^{27,64}</p> <p>At least 30 minutes prior to each administration of cabazitaxel:</p> <ul style="list-style-type: none"> A corticosteroid IV/PO (e.g. Dexamethasone 8 mg) An H1-receptor antagonist IV/PO (e.g. Diphenhydramine 25 mg) An H2- receptor antagonist IV/PO (e.g. Ranitidine 50 mg) <p>Other considerations:</p> <ul style="list-style-type: none"> Gently rotate the IV bag prior to administering to ensure proper mixing. | | |

| Drug Name/ Class | Characteristics | Mechanism | Symptoms | Prophylaxis | Acute Management | Re-challenge |
|--|---|---|---|--|---|--|
| Anthracyclines 1,28–30,65,69 | <p>Incidence:</p> <ul style="list-style-type: none"> Incidence higher with PEGylated liposomal doxorubicin and daunorubicin (7%-11%).¹ <p>Onset:</p> <ul style="list-style-type: none"> Majority occurs during the first infusion.¹ | PEGylated liposomal doxorubicin may cause complement activation, leading to reaction. ¹ | Chest pain, flushing, syncope, pruritus, fever, urticaria, angioedema, rash, tachycardia, hypotension, dyspnea, nausea, vomiting, headache, back pain | <p>Pre-medications:</p> <ul style="list-style-type: none"> Routine pre-medication is not recommended.^{1,65} If a reaction occurs, recurrence can be reduced by pre-treatment with diphenhydramine and corticosteroids.⁶⁵ <p>Other Considerations:^{1,65}</p> <ul style="list-style-type: none"> Limit initial infusion rate to ≤1 mg/min. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. <p>Grade 3-4:</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p>Grade 1-2:²⁹</p> <ul style="list-style-type: none"> Consider pre-medications and administering at a slower infusion rate. <p>Grade 3-4:^{28,30,65,69}</p> <ul style="list-style-type: none"> Re-challenge is discouraged, especially if vital signs have been affected. Consider desensitization if therapy is necessary. |
| Asparaginase 1,8,29,61,69,70 | <p>Incidence:</p> <ul style="list-style-type: none"> Ranges between 6% to 43% (risk per dose is 5% to 8%, with an increase to 33% after the fourth dose).⁶⁹ Severe reactions: <10%.⁶⁹ <p>Onset:^{8,61}</p> <ul style="list-style-type: none"> Usually after 2 weeks of either daily or 3 times per week regimens. Usually within 1 hour of infusion. <p>Risk Factors:⁶¹</p> <ul style="list-style-type: none"> IV > IM administration. Time intervals ≥ 1 week > daily administration. Previous exposure to L-asparaginase Doses >6000 IU/m²/day.²⁹ | Type I HSR (mediated by IgE or related to complement activation). ^{61,69} | Pruritus, dyspnea, urticaria or angioedema, bronchospasm, hypotension ^{29,61} | <p>Pre-medications:</p> <ul style="list-style-type: none"> No standard prophylaxis regimen exists.⁸ Can consider corticosteroids, H1- and H2-receptor antagonists.^{8,29} <p>Route of administration:⁷⁰</p> <ul style="list-style-type: none"> Consider administering L-asparaginase via intramuscular or subcutaneous route. | <p>If IR occurs:⁷⁰</p> <ul style="list-style-type: none"> Stop the administration. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. | <ul style="list-style-type: none"> If available, consider a switch from <i>E. coli</i>-derived L-asparaginase to <i>Erwinia</i>-asparaginase or PEG-asparaginase.^{61,69} Pre-medications with corticosteroids and H1-receptor antagonists.²⁹ Consider desensitization.^{29,61} |
| Bleomycin ^{1,65} | <p>Incidence:¹</p> <ul style="list-style-type: none"> Incidence of reactions is 1%. <p>Onset:¹</p> <ul style="list-style-type: none"> Usually occurs after the first or second dose, either immediately or delayed by several hours. <p>Risk Factors:¹</p> <ul style="list-style-type: none"> Patients with lymphoma. | Related to the release of pyrogenic cytokines (unlikely to be IgE-mediated due to lack of histamine release, hypotension, and tachycardia). ⁶⁵ | Hypotension, mental confusion, fever, chills, wheezing ¹ | <p>Pre-medications:⁶⁵</p> <ul style="list-style-type: none"> Routine pre-medication is not recommended. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. <p>Grade 3-4:</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p>Grade 1-4:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. |

| Drug Name/ Class | Characteristics | Mechanism | Symptoms | Prophylaxis | Acute Management | Re-challenge |
|---|--|--|---|--|--|--|
| <p>Etoposide 1,8,29,61,65,71</p> | <p><u>Incidence:</u></p> <ul style="list-style-type: none"> • Incidence of IRs (combined with tenoposide) range between 6-41%.^{8,61,71} • Incidence of anaphylaxis is 1% to 3%.^{1,65} • Reactions to oral etoposide have not been documented.⁸ <p><u>Onset:</u>¹</p> <ul style="list-style-type: none"> • Usually occurs after the first dose. • Onset ranges between seconds to days from infusion initiation. <p><u>Risk Factors:</u>⁸</p> <ul style="list-style-type: none"> • Multiple cycles. | <p>Mechanism unclear, but symptoms are consistent with anaphylaxis.⁶⁵</p> <p>*Reaction is thought to be related to the drug's vehicle, polysorbate-80.⁶⁵</p> | <p>Hypotension, fever, chills, bronchospasm, urticaria, angioedema, chest discomfort, dyspnea^{1,8,65,71}</p> | <p><u>Pre-medications:</u>⁶⁵</p> <ul style="list-style-type: none"> • Routine pre-medication is not recommended. <p><u>Infusion time:</u>^{1,61}</p> <ul style="list-style-type: none"> • Infuse over 30 to 60 minutes. | <p><u>Grade 1-2:</u></p> <ul style="list-style-type: none"> • Stop or slow the infusion rate. • Manage the symptoms. <p><u>Restart:</u></p> <ul style="list-style-type: none"> • No specific recommendations can be made at this time. <p><u>Grade 3-4:</u></p> <ul style="list-style-type: none"> • Stop treatment. • Aggressively manage symptoms. | <ul style="list-style-type: none"> • Consider switch to oral etoposide, if clinically appropriate.⁸ <p><u>Grade 1-2:</u></p> <ul style="list-style-type: none"> • Pre-medications with corticosteroids and H1-receptor antagonists.^{1,8,29,65,71} • Slow infusion rate (infuse over 60-120 minutes).^{29,72} <p><u>Grade 3-4:</u>⁸</p> <ul style="list-style-type: none"> • Cross-reactivity reported between etoposide and teniposide.⁶¹ • Consider desensitization. |

Monoclonal Antibodies:

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|---------------------------------|---|---|--|--|--|--|
| Alemtuzumab 1,12,26,29,73-78 | Humanized Anti-CD52 ^{1,73,74} | <p>Incidence:</p> <ul style="list-style-type: none"> Serious reaction in 3%.^{1,73} IRs with subcutaneous alemtuzumab are much milder (off-label route of administration).⁷⁴ <p>Onset:^{1,12,26,73,75}</p> <ul style="list-style-type: none"> Most common during the first week of therapy. <p>Mechanism:</p> <ul style="list-style-type: none"> Cytokine Release Syndrome (CRS).¹ | Hypotension, rigors, fever, shortness of breath, bronchospasm, chills, vomiting, rash, headache, fatigue, flushing, chest discomfort, dizziness, insomnia, tachycardia, anaphylaxis (rare) ^{1,75} | <p>Pre-medications:⁷⁶⁻⁷⁸</p> <p>Administer 30 minutes prior to IV/SC alemtuzumab:</p> <ul style="list-style-type: none"> H1-receptor antagonist (e.g. diphenhydramine 50 mg IV) Acetaminophen 650 mg PO <p>*Can consider corticosteroids (methylprednisolone 1g) on the first 3 days.¹</p> <p>Administration:</p> <ul style="list-style-type: none"> Administer IV infusion in a fractionated way to avoid CRS.¹ Consider subcutaneous administration (except in patients with T-PLL).⁷⁶⁻⁸⁰ <p>Other considerations:⁷³</p> <ul style="list-style-type: none"> Observe the patient during and for at least 2 hours after the infusion has been completed. Counsel patients to continue to check for symptoms of IR for at least the first 24 hours after each infusion. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Grade 3-4:</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. <p>Restart:^{1,29}</p> <ul style="list-style-type: none"> Once symptoms resolve, the infusion can be restarted at a slower rate with pre-medications, unless a serious reaction occurred. | <p>Grade 1-4:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. If reaction was with IV route, switch to SC if possible. |
| Atezolizumab ^{1,81} | Humanized Anti-PD-L1 ^{1,81} | <p>Incidence:</p> <ul style="list-style-type: none"> Incidence of IRs is 1.1-2%, mostly mild.^{1,81} | Dyspnea, pyrexia, chills, hypotension, itching, flushing, swelling, dizziness ^{1,81} | <p>Pre-medications:⁸¹</p> <ul style="list-style-type: none"> There is insufficient evidence that routine prophylaxis with premedications reduce infusion reaction (IR) rates. Consider antipyretic and H1-receptor antagonist upon re-challenge. <p>Administration:⁸¹</p> <ul style="list-style-type: none"> Administer the first dose over 60 minutes and subsequent doses over 30 minutes if first dose was tolerated. | <p>Grade 1-2:^{1,81}</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. <p>Grade 3-4:^{1,81}</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p>Grade 1-2:⁸¹</p> <ul style="list-style-type: none"> Re-challenge with close monitoring. Consider pre-medication with antipyretic and H1-receptor antagonists. <p>Grade 3-4:⁸¹</p> <ul style="list-style-type: none"> Permanently discontinue (do not re-challenge). |

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|------------------------------|---|---|--|--|--|--|
| Bevacizumab 1,12,26,82–85 | Humanized Anti-VEGF ¹ | <p>Incidence:^{12,26,84,85}</p> <ul style="list-style-type: none"> IRs reported up to 5%. Overall incidence of severe IRs is rare (<1%). <p>Onset:^{12,26,84,85}</p> <ul style="list-style-type: none"> Commonly occurs during the 1st cycle. <p>Risk Factors:^{12,26,84,85}</p> <ul style="list-style-type: none"> When given in combination with chemotherapy. <p>Mechanism:⁸⁶</p> <ul style="list-style-type: none"> Suspected to be IgE mediated. | Dyspnea, flushing, rash, blood pressure changes, chest pain, rigors, nausea, vomiting, anaphylaxis ⁸⁵ | <p>Pre-medications:^{1,12,26,84,85}</p> <ul style="list-style-type: none"> Routine pre-medication is not recommended. <p>Administration:</p> <ul style="list-style-type: none"> First dose infused over 90 minutes, with subsequent doses infused over 30-60 minutes¹ Bevacizumab rapid infusion (over 10 minutes) has safely been administered with no significant increase in IRs (for 5mg/kg and 7.5mg/kg doses).^{82,83} | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> Once symptoms resolve, the infusion can be restarted at a slower rate, unless a serious reaction occurred. <p>Grade 3-4:</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p>Grade 1-4:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. |
| Blinatumomab ^{1,87} | Bispecific T cell-engaging antibody Anti-CD19/CD3 ¹ | <p>Incidence:¹</p> <ul style="list-style-type: none"> IRs reported as 44-67%. Incidence of serious reactions is 0.5%. <p>Onset:¹</p> <ul style="list-style-type: none"> A median time to onset of a CRS event is 2 days. A signature of three cytokines can identify the patients that will develop severe CRS. | Pyrexia, asthenia, headache, hypotension, nausea, disseminated intravascular coagulation (DIC), capillary leak syndrome, tumour lysis syndrome | <p>Pre-medications:</p> <ul style="list-style-type: none"> Dexamethasone 20mg IV given 1 hour before infusion is recommended.^{1,87} An antipyretic is recommended during the first 48 hours of each cycle.¹ <p>Other Considerations:⁸⁷</p> <ul style="list-style-type: none"> Patients receiving blinatumomab infusions are recommended to be hospitalized for the first 9 days of the first cycle and the first 2 days of the second cycle to monitor for IRs that are clinically indistinguishable from CRS. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Grade 3:</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. <p>Restart:⁸⁷</p> <ul style="list-style-type: none"> After resolution of all symptoms, treatment can be resumed. For Grade 3 symptoms, resume at 9 ug/day, with an escalation to 28 ug/day after 7 days if the IR does not recur (patients ≥ 45 kg). <p>Grade 4:</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p>Grade 1-3:</p> <ul style="list-style-type: none"> See restart. <p>Grade 4:⁸⁷</p> <ul style="list-style-type: none"> Permanently discontinue (do not re-challenge). |

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|-------------------------------------|--|---|--|---|---|--|
| Brentuximab vedotin ^{1,88} | Chimeric Anti-CD30 Antibody-drug conjugate ⁸⁸ | <p><u>Incidence:</u>¹</p> <ul style="list-style-type: none"> Incidence of IRs is 11% to 15% and most are grade 1 or 2. <p><u>Onset:</u>⁸⁸</p> <ul style="list-style-type: none"> Within 2 days of infusion. <p><u>Mechanism:</u>⁸⁶</p> <ul style="list-style-type: none"> Potentially IgE mediated due to risk of anaphylaxis. | Headache, rash, back pain, vomiting, chills, nausea, dyspnea, pruritus, and cough, fever, wheezing or breathing problems, anaphylaxis, tumour lysis syndrome ^{1,88} | <p><u>Pre-medications:</u></p> <ul style="list-style-type: none"> Routine pre-medication is not recommended.^{1,88} May consider pre-medication with acetaminophen, H1-receptor antagonist and corticosteroid if an IR has occurred in the past.⁸⁸ | <p><u>Grade 1-2:</u></p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p><u>Grade 3:</u></p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. <p><u>Restart:</u>¹</p> <ul style="list-style-type: none"> The infusion may be restarted at a slower rate once symptoms have resolved. <p><u>Grade 4:</u></p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p><u>Grade 1-3:</u>⁸⁸</p> <ul style="list-style-type: none"> Consider pre-medication with acetaminophen, H1-receptor antagonist and a corticosteroid for subsequent infusions. <p><u>Grade 4:</u>⁸⁸</p> <ul style="list-style-type: none"> Permanently discontinue (do not re-challenge). |
| Cetuximab 1,12,26,29,89-92 | Chimeric Anti-EGFR ^{1,90} | <p><u>Incidence:</u>^{1,26,89,90}</p> <ul style="list-style-type: none"> Incidence of IRs range between 1-20%. Severe IRs occur in 2-5% of cases. <p><u>Onset:</u>^{1,12,26,90-92}</p> <ul style="list-style-type: none"> 90% of IRs occur during the 1st cycle despite the use of prophylactic H1-receptor antagonists. Onset usually within 3 hours of infusion. <p><u>Risk Factors:</u>⁹²</p> <ul style="list-style-type: none"> Patients with head and neck cancer. <p><u>Mechanism:</u>^{26,86}</p> <ul style="list-style-type: none"> IgE mediated. | Flushing, rash, fever, urticaria, chills, bronchospasm, dyspnea, nausea, vomiting, blood pressure changes, angina, myocardial infarction, anaphylaxis | <p><u>Pre-medications:</u>^{1,12,26,90,91}</p> <ul style="list-style-type: none"> H1-receptor antagonist (e.g. diphenhydramine 50 mg IV) 30-60 minutes prior to the dose. Corticosteroid IV 30-60 minutes prior to the dose. Consider discontinuing pre-medications after the 2nd infusion based on clinical judgment and the presence/severity of IR. <p><u>Extended Infusion:</u>⁹⁰</p> <ul style="list-style-type: none"> Slower initial infusion (120 minutes for initial infusion, 60 minutes for subsequent infusions). | <p><u>Grade 1-2:</u>^{1,90}</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p><u>Grade 3-4:</u>^{1,90}</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage the symptoms. <p><u>Restart:</u>²⁶</p> <ul style="list-style-type: none"> Once symptoms resolve, the infusion can be restarted at a slower rate, unless a serious reaction occurred. | <p><u>Grade 1-2:</u>²⁹</p> <ul style="list-style-type: none"> Re-challenge with a reduced infusion rate of 50% at which the IR occurred. <p><u>Grade 3-4:</u>²⁹</p> <ul style="list-style-type: none"> Permanently discontinue (do not re-challenge). |
| Daratumumab ^{1,93-99} | Human Anti-CD38 ^{93,94} | <p><u>Incidence:</u>⁹³⁻⁹⁵</p> <ul style="list-style-type: none"> Incidence of any grade IRs is 39-48%. Incidence of grade 1-2 IRs range between 35-52%. | Nasal congestion, chills, cough, allergic rhinitis, throat irritation, dyspnea, anaphylactic reaction | <p><u>Pre-medications:</u>⁹³⁻⁹⁶</p> <p>To be given at least 1 hour prior to infusion:</p> <ul style="list-style-type: none"> Corticosteroid IV (e.g. methylprednisolone 100 mg or equivalent)*[†] Oral antipyretic (e.g. acetaminophen 650-1000 mg) | <p><u>Grade 1-2:</u></p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. | <p><u>Grade 1-2:</u>⁹³</p> <ul style="list-style-type: none"> Re-challenge with pre-medications and infusion rate modification as outlined in the product monograph. |

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|----------------------------|------------------|---|---|--|--|---|
| Daratumumab (Continued) | | <ul style="list-style-type: none"> Grade 3 IRs can occur in 3-6% of patients. <p>Onset:⁹³</p> <ul style="list-style-type: none"> 92-98% of IRs occur during the 1st cycle. Onset usually within 1.5 hours of infusion. Without post-infusion medications, IRs can occur up to 48 hours after infusion. | Less frequent: bronchospasm, hypertension, hypoxia, | <ul style="list-style-type: none"> H1-receptor antagonist IV/PO (e.g. diphenhydramine 25-50 mg or equivalent) Famotidine 20 mg IV (or equivalent) Montelukast 10 mg PO** <p>*This dose may be reduced following the second infusion (i.e. IV methylprednisolone 60 mg or equivalent).⁹³</p> <p>†For daratumumab combination therapy, corticosteroid IV/PO (e.g. dexamethasone 20 mg) is recommended.^{93,94,96}</p> <p>**The addition of montelukast given prior to the first infusion numerically reduced the incidence of respiratory IRs in the study by Nooka et al.⁹⁴</p> <p>Post-medications:⁹³</p> <ul style="list-style-type: none"> Oral corticosteroid (e.g. methylprednisolone 20 mg or equivalent) for 2 days post-infusion[‡] Consider bronchodilators (e.g. short and long acting) and inhaled corticosteroids if chronic obstructive pulmonary disorder^{&***} <p>‡For daratumumab combination therapy, corticosteroid PO (e.g. dexamethasone 20 mg) on the day after infusion is recommended.</p> <p>&For daratumumab combination therapy, consider adding an H1-receptor antagonist if the patient is at higher risk of respiratory complications.</p> <p>***These may be discontinued after the 4th infusion if no major IRs occurred.^{93,95}</p> <p>Other Considerations:⁹³</p> <ul style="list-style-type: none"> It is recommended to infuse daratumumab at a graduated rate as described by the product monograph. For the first dose of daratumumab, consideration can be given to split the dose over 2 days with pre-medications given on both days prior to infusion.^{97,100} If the patient did not experience an IR in the first 2 infusions of daratumumab, consideration can be given to administer daratumumab as a rapid infusion starting with the 3rd dose (20% of the dose over 30 minutes at 200 mL/hour, then the remaining 80% of the dose over 60 minutes at 450 mL/hour).^{98,99} | <p>Grade 3:</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. <p>Restart:⁹³</p> <ul style="list-style-type: none"> Once symptoms have resolved, the infusion may be restarted at a rate of no more than 50% of the rate at which the reaction occurred. If no reaction occurs, escalate the rate at no more than 50 mL/hour every hour. <p>Grade 4:^{1,93}</p> <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | <p>Grade 3:⁹³</p> <ul style="list-style-type: none"> Re-challenge with pre-medications and infusion rate modification as outlined in the product monograph. If a grade 3 IR recurs for the 3rd time, discontinue permanently (do not re-challenge). <p>Grade 4:⁹³</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|------------------------------------|--------------------------------------|--|--|---|--|---|
| Elotuzumab ^{94,101} 1 | Humanized Anti-SLAMF7 ¹⁰¹ | <p>Incidence:^{94,101}</p> <ul style="list-style-type: none"> IRs occur in 10% of pre-medicated patients, most commonly after the first infusion. In a phase I clinical trial, 58% of patients experienced a mild to moderate IR in the absence of premedication. | Fever, chills, fatigue, cough, headache, anemia, nausea, back pain, hypertension ^{94,101} | <p>Pre-medications:^{94,101}</p> <p>To be administered 45-90 minutes prior to infusion (except dexamethasone PO*):</p> <ul style="list-style-type: none"> Acetaminophen 650-1000 mg PO H1-receptor antagonists (e.g. Diphenhydramine 25-50 mg IV/PO or equivalent) H2-receptor antagonists (e.g. Ranitidine 50 mg IV or equivalent) Dexamethasone IV[†] Dexamethasone PO*(to be administered between 3 and 24 hours prior to infusion) <p>[†]Dosing schedule of dexamethasone as follows:</p> <ul style="list-style-type: none"> For cycle 1-2, give 8 mg IV <u>with</u> PO dexamethasone For cycle 3 onwards, give 8 mg IV on day 1 and 15 of the cycle <u>with</u> PO dexamethasone <p>*Dosing schedule of dexamethasone as follows:</p> <ul style="list-style-type: none"> For cycle 1-2, give 28 mg PO <u>with</u> IV dexamethasone For cycle 3 onwards, give 28 mg PO on day 1 and 15 of the cycle <u>with</u> IV dexamethasone For cycle 3 onwards, give 40 mg PO on day 8 and 22 of the cycle | <p>If IR occurs, monitor vital signs every 30 minutes for 2 hours after the infusion has ended.¹⁰¹</p> <p>Grade 1:¹⁰¹</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Restart:¹⁰¹</p> <ul style="list-style-type: none"> Restart the infusion at 0.5mL/min, and increase by 0.5mL/min every 30 minutes. <p>Grade ≥2:¹⁰¹</p> <ul style="list-style-type: none"> Stop treatment. Manage symptoms. | <p>Grade 1-2:¹⁰¹</p> <ul style="list-style-type: none"> Re-challenge with a reduced infusion rate and close monitoring. <p>Grade 3-4:¹⁰¹</p> <ul style="list-style-type: none"> If severe IRs occur, discontinue permanently (do not re-challenge). |
| Inotuzumab | Humanized Anti-CD22 | <p>Incidence:</p> <ul style="list-style-type: none"> IRs occur in 2% of pre-medicated patients, are generally Grade 2 or lower and usually occur just after cycle 1 infusions. | Fever, chills, rash, breathing problems | <p>Pre-medications:</p> <ul style="list-style-type: none"> Corticosteroid, antipyretic, and antihistamine are recommended prior to each dose. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> Once symptoms have resolved, the infusion may be restarted at a reduced infusion rate (ie. 50% at which IR occurred). <p>Grade 3-4:</p> <ul style="list-style-type: none"> Stop treatment and aggressively manage symptoms. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Re-challenge with pre-medications and at a reduced infusion rate of 50% at which the IR occurred. Consider adding montelukast ± acetylsalicylic acid. <p>Grade 3-4:</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |
| Ipilimumab ^{1,29,102-104} | Human Anti-CTLA-4 ^{1,102} | <p>Incidence:</p> <ul style="list-style-type: none"> Incidence of IRs is 2% to 5% (majority of IRs are grade 2).¹ | Pruritus, maculopapular rash, cough, shortness of breath, chills, rigors, facial | <p>Pre-medications:¹</p> <ul style="list-style-type: none"> Consider an antipyretic and H1-receptor antagonist. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage the symptoms. | <p>Grade 1-2:²⁹</p> <ul style="list-style-type: none"> Re-challenge with a reduced infusion rate of 50% at which the IR occurred. |

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|-----------------------------|------------------------------------|--|--|---|--|--|
| Ipilimumab (Continued) | | Onset: <ul style="list-style-type: none"> Usually occurs during (and up to 30 minutes after) the second infusion.¹⁰³ | flushing, chest, abdominal or back pain, dizziness, fainting, hives, anaphylactic reaction (<0.01%), tumour lysis syndrome (<1%) ^{1,102,103} | Other Considerations: <ul style="list-style-type: none"> Consider post-infusion monitoring for a short time after the infusion, as IRs have occurred up to 30 minutes after the infusion.^{1,102,103} Consider infusing 3 mg/kg dose over 30 minutes.^{103,104} | Restart: ^{1,102,103} <ul style="list-style-type: none"> Once symptoms have resolved, the infusion may be restarted with pre-medications and close monitoring. Grade 3-4: <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | Grade 3-4: ²⁹ <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |
| Nivolumab ^{1,105} | Human Anti-PD-1 ^{1,105} | Incidence: <ul style="list-style-type: none"> 5%, including grade 3-4 IRs.¹ | Chills or shaking, itching, rash, flushing, difficulty breathing, dizziness, fever, hives, angioedema, anaphylactic reaction (<1%) ^{1,105} | Pre-medications: ¹ <ul style="list-style-type: none"> Routine pre-medication is not recommended. May consider pre-medication with antipyretics and H1-receptor antagonists if an IR has occurred in the past. | Grade 1-2: <ul style="list-style-type: none"> Stop or slow the infusion rate. Manage symptoms. Restart: ¹⁰⁵ <ul style="list-style-type: none"> Once symptoms have resolved, the infusion may be restarted with close monitoring. Grade 3-4: <ul style="list-style-type: none"> Stop treatment. Aggressively manage symptoms. | Grade 1-2: ¹⁰⁵ <ul style="list-style-type: none"> Re-challenge with close monitoring and pre-medications. Grade 3-4: ¹⁰⁵ <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |
| Obinutuzumab ¹⁰⁶ | Humanized Anti-CD20 ¹⁰⁶ | Incidence: ¹⁰⁶ <ul style="list-style-type: none"> Incidence with the 1st 1000 mg of the infusion was 65% in patients with CLL (20% were grade 3-4 IRs). Incidence with 1st infusion was 55%-72% in patients with NHL (Up to 12% were grade 3-4 IRs). Incidence decreased with subsequent doses. Risk Factors: ¹⁰⁶ <ul style="list-style-type: none"> Severe reactions in patients with higher tumour burden (e.g. high circulating lymphocyte count in CLL, > 25 x 10⁹/L). | Nausea, fatigue, chest discomfort, dyspnea, dizziness, vomiting, diarrhea, constipation, rash, hypotension, flushing, headache, pyrexia, chills ¹⁰⁶ Less commonly: anaphylactoid/anaphylactic reactions, bronchospasm, larynx/throat irritation, wheezing, laryngeal edema, and cardiac symptoms (e.g. | Pre-medications: ¹⁰⁶ For CLL patients, Cycle 1, Days 1 and 2 and for FL patients, Cycle 1, Day 1 only: <ul style="list-style-type: none"> Corticosteroid IV*† (e.g. Methylprednisolone 80 mg or Dexamethasone 20 mg) at least 60 minutes prior to infusion Antipyretic PO (e.g. acetaminophen 1000 mg) at least 30 minutes prior to infusion H1-receptor antagonist (e.g. Diphenhydramine 50 mg) at least 30 minutes prior to infusion *If a corticosteroid-containing chemotherapy regimen is administered on the same day as obinutuzumab, the corticosteroid can be administered as PO if given at least 1 hour prior to obinutuzumab, in which case additional IV corticosteroid as pre-medication is not required †Hydrocortisone is not recommended as it has not been effective in reducing rates of IR | Grade 1-2: ¹⁰⁶ <ul style="list-style-type: none"> Slow the infusion rate. Manage the symptoms. Restart: ¹⁰⁶ <ul style="list-style-type: none"> Once symptoms have resolved, continue infusion. If IR does not recur, may escalate the dose at increments appropriate for the treatment dose (see product monograph). For CLL patients receiving the cycle 1, day 1 dose split over 2 days, day 1 infusion rate may be increased to 25mg/hr after 1 hour (but should not exceed this rate). | Grade 1-3: ¹⁰⁶ For CLL patients: <ul style="list-style-type: none"> For Cycle 1 Day 1 or 2, re-challenge with a reduced administration rate (start at 25 mg/hour). The rate of infusion can be escalated in increments of up to 50 mg/hour every 30 minutes to a maximum rate of 400 mg/hour. For Cycle 1 Day 8 or 15, or Cycle 2-6 Day 1, re-challenge with a reduced administration rate (start at 50 mg/hour). The rate of infusion can be escalated |

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|-----------------------------|------------------|--|-------------------------------------|---|---|--|
| Obinutuzumab (Continued) | | <p>Mechanism:⁸⁶</p> <ul style="list-style-type: none"> CRS. | atrial fibrillation) ¹⁰⁶ | <p>For CLL and FL patients, subsequent infusions:</p> <p><i>If no IR during previous infusion:</i></p> <ul style="list-style-type: none"> Antipyretic PO at least 30 minutes prior to infusion <p><i>If grade 1 or 2 IR with previous infusion:</i></p> <ul style="list-style-type: none"> Antipyretic PO at least 30 minutes prior to infusion H1-receptor antagonist at least 30 minutes prior to infusion <p><i>If grade 3 with previous infusion OR patients with lymphocyte counts > 25 x 10⁹/L prior to next treatment:</i></p> <ul style="list-style-type: none"> Corticosteroid IV at least 60 minutes prior to infusion Antipyretic PO at least 30 minutes prior to infusion H1-receptor antagonist at least 30 minutes prior to infusion <p>Administration:¹⁰⁶</p> <ul style="list-style-type: none"> Consider splitting first treatment over 2 days Graduated rate of infusion as per product monograph <p>Other Considerations:¹⁰⁶</p> <ul style="list-style-type: none"> Consider holding antihypertensive medications for 12 hours prior to, during, and for the first hour after obinutuzumab infusion. | <p>Grade 3:¹⁰⁶</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. <p>Restart:¹⁰⁶</p> <ul style="list-style-type: none"> Once symptoms have resolved, restart the infusion at no more than half the previous rate (at which the IR occurred). If IR does not recur, may escalate the dose as outlined above for grade 1-2 IRs. <p>Grade 4:¹⁰⁶</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. | <p>in increments of 50 mg/hour every 30 minutes to a maximum rate of 400 mg/hour.</p> <p>For FL patients:</p> <ul style="list-style-type: none"> If the patient experienced a grade 1 infusion reaction, where the final infusion rate was ≥100 mg/hour, re-challenge with a rate starting at 100 mg/hour. The rate of infusion can be escalated in increments of 100 mg/hour every 30 minutes to a maximum rate of 400 mg/hour. If the patient experienced a Grade 2 or 3 infusion reaction, re-challenge with a rate starting at 50 mg/hour. The rate of infusion can be escalated in increments of 50 mg/hour every 30 minutes to a maximum rate of 400 mg/hour. <p>*If a grade 3 IR recurs for the 2nd time, discontinue permanently (do not re-challenge).</p> <p>Grade 4:¹⁰⁶</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|------------------------------------|--------------------------------------|---|--|--|---|--|
| Ofatumumab ^{1,107} | Human Anti-CD20 ^{1,107} | <p>Incidence:^{1,107}</p> <ul style="list-style-type: none"> IRs occurred in 69% of patients receiving one or more doses of ofatumumab. Majority of these IRs were grade 1-2. Grade 3 or 4 IRs occurred in 10% of patients. <p>Onset:^{1,107}</p> <ul style="list-style-type: none"> Commonly occurred with the first two treatments. <p>Mechanism:^{86,107} CRS.</p> | Anaphylactoid/anaphylactic reactions, bronchospasm, cardiac events (e.g. myocardial ischemia, bradycardia), chills, rigours, cough, diarrhea, dyspnea, fatigue, flushing, hypotension, nausea, pain, pulmonary edema, pruritus, pyrexia, rash, hypertension, urticaria, tumour lysis syndrome ^{1,107} | <p>Pre-medications:^{1,107}</p> <p>Administer pre-medications 30 minutes to 2 hours prior to each infusion.</p> <ul style="list-style-type: none"> Acetaminophen 1000 mg PO (or equivalent) Diphenhydramine 50 mg IV/PO or cetirizine 10 mg PO (or equivalent) Prednisolone IV 50 mg* <p>In previously untreated CLL:</p> <ul style="list-style-type: none"> If the patient does not experience a grade 3 or 4 IR in the 1st and 2nd infusion, the corticosteroid may be reduced or omitted. <p>In refractory CLL:</p> <ul style="list-style-type: none"> *Dose of prednisolone is 100 mg or equivalent for these patients Do not reduce corticosteroid dose for doses 1, 2 and 9. For doses 3-8, based on clinical judgment, corticosteroid dose may be gradually reduced with successive infusions if a grade 3 or 4 IR did not occur with a preceding dose. <p>For doses 10-12, based on clinical judgment, prednisolone 50-100 mg or equivalent may be given if a grade 3 or 4 IR did not occur with dose 9.</p> | <p>Grade 1-2:^{1,107}</p> <ul style="list-style-type: none"> Stop the infusion. Manage the symptoms. <p>Restart:^{1,107}</p> <ul style="list-style-type: none"> Restart the infusion at 50% of the rate at which the IR occurred (at least 12mL/hr). Infusion rate may be increased according to standard procedure. <p>Grade 3:^{1,107}</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. <p>Restart:^{1,107}</p> <ul style="list-style-type: none"> Restart the infusion at 12mL/hour and increase according to standard procedure. <p>Grade 4:</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. | <p>Grade 1-3:¹⁰⁷</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. Discontinue permanently if vital signs affected (e.g. anaphylaxis). <p>Grade 4:^{29,107}</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |
| Panitumumab ^{1,26,29,108} | Human Anti-EGFR ^{1,108} | <p>Incidence:²⁶</p> <ul style="list-style-type: none"> Overall incidence is 4% (approximately 1% incidence of severe reactions). | Chills, dyspnea, flushing, blood pressure changes, pyrexia, tachycardia, vomiting, anaphylaxis, angioedema, bronchospasm ¹ | <p>Pre-medications:¹</p> <ul style="list-style-type: none"> Routine pre-medication is not recommended. <p>Administration:¹</p> <ul style="list-style-type: none"> Administer the first dose over 60 to 90 minutes.* Subsequent doses may be infused over 30 minutes. <p>*If the patient's actual body weight requires doses higher than 1000 mg, administer infusions over approximately 90 minutes.</p> | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop the infusion. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> Restart the infusion at 50% of the rate at which the IR occurred. <p>Grade 3-4:</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. | <p>Grade 1-2:²⁹</p> <ul style="list-style-type: none"> Re-challenge at 50% of the rate at which the IR occurred. <p>Grade 3-4:²⁹</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |
| Pembrolizumab ^{1,109} | Humanized Anti-PD-1 ^{1,109} | <p>Incidence:¹</p> <ul style="list-style-type: none"> Overall incidence of 3% (<1% incidence of grade 3 or 4 IRs). | Pyrexia, chills, risk of anaphylaxis (0.2%) ^{1,109} | <p>Pre-medications:</p> <ul style="list-style-type: none"> Routine pre-medication is not recommended.¹ May consider antipyretic and H1-receptor antagonist in patients who experienced a grade 1-2 IR.¹⁰⁹ | <p>Grade 1-2:</p> <ul style="list-style-type: none"> Stop or slow the infusion. Manage the symptoms. | <p>Grade 1-2:¹⁰⁹</p> <ul style="list-style-type: none"> Consider re-challenge with close monitoring and pre-medications (antipyretic and |

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|---------------------------------|------------------------------------|---|---|--|---|--|
| Pembrolizumab (Continued) | | | | | <p>Restart:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. <p>Grade 3-4:</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. | <p>H1-receptor antagonist).</p> <p>Grade 3-4:¹⁰⁹</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |
| Pertuzumab ¹¹⁰ | Humanized Anti-HER2 ¹¹⁰ | <p>Incidence:</p> <ul style="list-style-type: none"> Incidence of IR is 9.8%-13.2% (approximately 1% incidence of severe IRs), on the first day of infusion.¹¹⁰ <p>Mechanism:⁸⁶ IgE mediated.</p> | Pyrexia, chills, fatigue, headache, asthenia, hypersensitivity, vomiting, dysgeusia, myalgia, risk of anaphylaxis ¹¹⁰ | <p>Pre-medications:¹¹⁰</p> <ul style="list-style-type: none"> Routine pre-medication is not recommended. <p>Other Considerations:¹¹⁰</p> <ul style="list-style-type: none"> Monitor patients for the first 60 minutes after the first infusion, and for the first 30 minutes after subsequent infusions.¹¹⁰ | <p>Grade 1-2:¹¹⁰</p> <ul style="list-style-type: none"> Stop or slow the infusion. Manage the symptoms. <p>Restart:</p> <ul style="list-style-type: none"> No specific recommendations can be made at this time. <p>Grade 3-4:¹¹⁰</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. | <p>Grade 1-2:</p> <ul style="list-style-type: none"> No specific recommendation can be made at this time. <p>Grade 3-4:¹¹⁰</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |
| Ramucirumab ¹¹¹ 1 | Human Anti-VEGF ¹¹¹ | <p>Incidence:¹¹¹</p> <ul style="list-style-type: none"> Overall incidence of 0.4%. <p>Onset:¹¹¹</p> <ul style="list-style-type: none"> Most IRs occurred during or after the 1st and 2nd infusions. | <p>Rigours, tremors, back pain, back spasms, chest pain or tightness, chills, flushing, dyspnea, wheezing, hypoxia, paresthesia¹¹¹</p> <p>Severe symptoms: bronchospasm, supraventricular tachycardia, hypotension¹¹¹</p> | <p>Pre-medications:¹¹¹</p> <ul style="list-style-type: none"> H1-receptor antagonist IV (e.g. diphenhydramine) <p>For patients who experienced a grade 1 or 2 IR:</p> <ul style="list-style-type: none"> H1-receptor antagonist IV (e.g. diphenhydramine) Dexamethasone IV (or equivalent) Acetaminophen | <p>Grade 1-2:¹¹¹</p> <ul style="list-style-type: none"> Stop or slow the infusion. Manage the symptoms. <p>Restart:¹¹¹</p> <ul style="list-style-type: none"> Slow the rate to 50% of the original rate at which the IR occurred for the remainder of the infusion. <p>Grade 3-4:¹¹¹</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. | <p>Grade 1-2:¹¹¹</p> <ul style="list-style-type: none"> Consider re-challenge pre-medications (H1-receptor antagonist, dexamethasone and acetaminophen) and reduce administration rate by 50% at which the IR occurred. <p>Grade 3-4:¹¹¹</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |

| | | | | | | |
|--|--|--|--|--|---|--|
| <p>Rituximab 1,12,26,76,112–130</p> | <p>Chimeric Anti-CD20 1,74,125,129</p> | <p>Incidence:^{1,12,26,125–127}</p> <ul style="list-style-type: none"> Overall incidence of IRs can range between 25-85%. Incidence decreases with subsequent infusions (77% with the 1st infusion, 30% with the 4th infusion, and 14% with the 8th infusion). Severe IRs leading to death within 24 hours of infusion has been reported at 0.04%-0.07%, mostly with the first infusion (77%). With subcutaneous (SC) injection, administration-related reactions occurred in up to 50% of patients and were more common with the first administration.^{114,129} With the SC injection, grade 3+ reactions were reported in 3% of patients. <p>Onset:^{12,26,125,127,128}</p> <ul style="list-style-type: none"> Within 30 minutes to 2 hours of the first infusion. <p>Risk Factors:¹²⁷</p> <ul style="list-style-type: none"> Allergies to other drugs. Young age. Female gender. High lymphocyte count. History of IR during first | <p>Fever, chills, rash, dyspnea, hypotension, nausea, rhinitis, urticaria, pruritus, asthenia, angioedema, bronchospasm, rigours, fatigue, headache, flushing, anaphylaxis^{12,26,125,127,128}</p> <p>May be associated with features of tumour lysis syndrome^{1,125,129}</p> | <p>Pre-medications:^{76,112–117,125,129} Administer 30 minutes prior to IV/SC rituximab:</p> <ul style="list-style-type: none"> Oral antipyretic (e.g. acetaminophen) H1-receptor antagonist (e.g. diphenhydramine) Corticosteroid (e.g. methylprednisolone 80 mg IV) in patients with high bulk disease or pulmonary involvement if no corticosteroids are already being given as part of the chemotherapy regimen. <p>For SC rituximab, in patients who experienced adverse effects with pre-medications, the omission of pre-medications can be considered.¹³⁰</p> <p>Additional Considerations:</p> <ul style="list-style-type: none"> Consider holding antihypertensive medications for 12 hours prior to and throughout rituximab infusion.¹¹² The first cycle of rituximab IV is recommended to be administered over a graduated rate (as outlined in the product monograph). If no severe IR occurred with the first cycle, a rapid infusion of IV rituximab over a total of 90 minutes (20% of the dose over 30 minutes, and remaining 80% of the dose administered over 60 minutes) can be initiated with cycle 2.^{26,117–119,125} SC rituximab should not be administered until the patient has received rituximab IV (i.e. for the first cycle) without IR.¹¹⁵ <p>For patients with a high lymphocyte count (>25-50 x 10⁹/L):^{112,120–123,125}</p> <ul style="list-style-type: none"> Monitor and consider patient-specific risk factors when prescribing strategies to prevent IRs. Consider splitting the dose over 2 days. Consider a reduced infusion rate as per the product monograph. Consider delaying rituximab treatment until chemotherapy has reduced the lymphocyte count. | <p>Grade 1-2:^{1,124,125}</p> <ul style="list-style-type: none"> Stop or slow the infusion. Manage symptoms. <p>Restart:^{1,124,125}</p> <ul style="list-style-type: none"> Once symptoms have resolved, restart at 50% of the rate at which the IR occurred. <p>Grade 3-4:^{1,124,125}</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. | <p>Grade 1-2:^{24,26,86,131}</p> <ul style="list-style-type: none"> Re-challenge at 50% of the administration rate at which the IR occurred and with pre-medications. Consider adding montelukast ± acetylsalicylic acid. <p>Grade 3-4:^{124,125}</p> <ul style="list-style-type: none"> Consider clinical benefit and risks of further treatment. Consider patient factors, severity and nature of the IR and availability of suitable alternative treatment. Consider desensitization for patients with recurrent reactions despite pre-medications and a slower infusion rate.⁸⁶ |
|--|--|--|--|--|---|--|

| Drug Name | Type of Antibody | Characteristics | Symptoms ¹ | Prophylaxis | Management ¹ | Re-challenge |
|-----------------------------|--|--|---|--|---|---|
| Rituximab (Continued) | | infusion of rituximab. <ul style="list-style-type: none"> Patients with intravascular large B cell lymphoma or CLL than with other lymphomas. <p>Mechanism:⁸⁶</p> <ul style="list-style-type: none"> CRS. IgE mediated. | | | | |
| Trastuzumab 1,29,132–134 | Humanized Anti-HER2 ^{1,132,133} | <p>Incidence:¹</p> <ul style="list-style-type: none"> Incidence of IR is 20-40% on the first infusion (<1% incidence of severe reactions). Incidence of IR with trastuzumab emtansine is 1.4%, mainly grade 1-2. Symptoms resolved over the course of several hours to a day after the infusion was terminated.¹³² <p>Onset:¹³³</p> <ul style="list-style-type: none"> Symptoms occurred within 24 hours of trastuzumab infusion, usually with the first infusion. Risk of late onset infusion symptoms or pulmonary symptoms (>6 hours after start of infusion). <p>Mechanism:⁸⁶</p> <ul style="list-style-type: none"> CRS. IgE mediated. | Chills, fever, blood pressure changes, bronchospasm, itching, dyspnea, wheezing, arrhythmia, angioedema, urticaria, risk of anaphylaxis/anaphylactoid reaction ^{1,132} | <p>Pre-medications:^{1,132,133}</p> <ul style="list-style-type: none"> Routine pre-medication is not recommended. <p>Other Considerations:^{1,132,133}</p> <ul style="list-style-type: none"> Administer over 90 minutes. Observe during the infusion and for at least 90 minutes following the initial dose. If no previous IR, administer over 30 minutes. Observe patients during the infusions and for at least 30 minutes after the infusions. Consider administering as a subcutaneous infusion.¹³⁴ | <p>Grade 1-2:^{1,132,133}</p> <ul style="list-style-type: none"> Stop or slow the infusion. Manage the symptoms. <p>Restart:^{1,132,133}</p> <ul style="list-style-type: none"> Once symptoms have resolved, if IR was not severe, consider resuming the infusion at a slower rate. <p>Grade 3-4:^{1,132,133}</p> <ul style="list-style-type: none"> Stop the infusion. Aggressively manage symptoms. | <p>Grade 1-2:^{29,86}</p> <ul style="list-style-type: none"> Re-challenge with pre-medications (e.g. H1-receptor antagonist and corticosteroid). <p>Grade 3-4:²⁹</p> <ul style="list-style-type: none"> Discontinue permanently (do not re-challenge). |

References

1. Roselló, S., Blasco, I., García Fabregat, L., Cervantes, A. & Jordan, K. Management of infusion reactions to systemic anticancer therapy: ESMO Clinical Practice Guidelines. *Ann. Oncol.* **28**, iv100-iv118 (2017).
2. Tham, E. H., Cheng, Y. K., Tay, M. H., Alcasabas, A. P. & Pei-Chi Shek, L. Evaluation and management of hypersensitivity reactions to chemotherapy agents. *Postgrad. Med. J.* **91**, 145–150 (2015).
3. Gomez, R. *et al.* Carboplatin hypersensitivity does introduction of skin test and desensitization reliably predict and avoid the problem? A prospective single-center study. *Int. J. Gynecol. Cancer* **19**, 1284–1287 (2009).
4. Markman, M. *et al.* Expanded Experience With an Intradermal Skin Test to Predict for the Presence or Absence of Carboplatin Hypersensitivity. 4611–4614 (2003).
5. Zanotti, K. M. *et al.* Carboplatin skin testing: A skin-testing protocol for predicting hypersensitivity to carboplatin chemotherapy. *J. Clin. Oncol.* **19**, 3126–3129 (2001).
6. Callahan, M. B. *et al.* Use of cisplatin without desensitization after carboplatin hypersensitivity reaction in epithelial ovarian and primary peritoneal cancer. *Am. J. Obstet. Gynecol.* **197**, 1–5 (2007).
7. Bergamini, A. *et al.* Cisplatin can be safely administered to ovarian cancer patients with hypersensitivity to carboplatin. *Gynecol. Oncol.* **144**, 72–76 (2017).
8. Zanotti, K. M. & Markman, M. Prevention and management of antineoplastic-induced hypersensitivity reactions. *Drug Saf.* **24**, 767–779 (2001).
9. Makrilia, N., Syrigou, E., Kaklamanos, I., Manolopoulos, L. & Saif, M. W. Hypersensitivity reactions associated with platinum antineoplastic agents: A systematic review. *Met. Based. Drugs* **2010**, (2010).
10. Navo, M. *et al.* Evaluation of the incidence of carboplatin hypersensitivity reactions in cancer patients. *Gynecol. Oncol.* **103**, 608–613 (2006).
11. Jerzak, K. J. *et al.* Prevention of carboplatin-induced hypersensitivity reactions in women with ovarian cancer. *J. Oncol. Pharm. Pract.* **24**, 83–90 (2018).
12. Lenz, H.-J. Management and Preparedness for Infusion and Hypersensitivity Reactions. *Oncologist* **12**, 601–609 (2007).
13. O’Cearbhaill, R. *et al.* Impact of Prophylactic Conversion to an Extended Infusion Schedule to Prevent Hypersensitivity Reactions in Ovarian Cancer Patients during Carboplatin Retreatment. *J. Gynecol. Oncol.* **116**, 326–331 (2010).
14. Koul, A., Forsland, E. L. & Bjurberg, M. Prophylactic 3-hour graduated infusion schedule minimizes risk of carboplatin hypersensitivity reactions - A prospective study. *Gynecol. Oncol.* **148**, 363–367 (2017).
15. Lavigne, K. *et al.* A Randomized Trial of Prophylactic Extended Carboplatin Infusion to Reduce Hypersensitivity Reactions in Recurrent Ovarian Cancer. *Int. J. Gynecol. Cancer* **28**, 1176–1182 (2018).
16. Pasternak, A. L., Link, N. A., Richardson, C. M. & Rose, P. G. Effect of Prophylactic Extended-Infusion Carboplatin on Incidence of Hypersensitivity Reactions in Patients with Ovarian, Fallopian Tube, or Peritoneal Carcinomas. *Pharmacotherapy* **36**, 723–730 (2016).
17. Suenaga, M. *et al.* Management of allergic reactions to oxaliplatin in colorectal cancer patients. *J. Support. Oncol.* **6**, 373–378 (2008).
18. Wu, H. L. Retrospective evaluation of a rechallenge protocol in patients experiencing hypersensitivity reactions with prior chemotherapy in a tertiary hospital. *J. Oncol. Pharm. Pract.* 1–8 (2018). doi:10.1177/1078155218796190
19. Huddleston, R. *et al.* Improving Patient Outcomes in an Ambulatory Infusion Setting. *J. Infus. Nurs.* **28**, 170–172 (2005).
20. Brandi, G. *et al.* Hypersensitivity reactions related to oxaliplatin (OHP). *Br. J. Cancer* **89**, 477–481 (2003).
21. Maindrault-Goebel, F. *et al.* Allergic-type reactions to oxaliplatin: Retrospective analysis of 42 patients. *Eur. J. Cancer* **41**, 2262–2267 (2005).
22. Mok, K. W. & Goldstein, D. Hypersensitivity reactions to oxaliplatin: Can patients be rechallenged? *Asia. Pac. J. Clin. Oncol.* **2**, 175–179 (2006).
23. Siu, S. W. K. *et al.* Re-challenging Patients with oxaliplatin allergy - The Successful use of a standardised pre-medication protocol in a single institute. *Clin. Oncol.* **23**, 558–559 (2011).
24. Bahl, M. & Dean, T. An intermediate step for the management of hypersensitivity to platinum and taxane chemotherapy. *Curr. Oncol.* **22**, e220–e221 (2015).
25. Pasteur, J. *et al.* Low Cross-Reactivity Between Cisplatin and Other Platinum Salts. *J. Allergy Clin. Immunol. Pract.* 1–7 (2019). doi:10.1016/j.jaip.2019.01.057

26. Chung, C. H. Managing Premedications and the Risk for Reactions to Infusional Monoclonal Antibody Therapy. *Oncologist* **13**, 725–732 (2008).
27. Picard, M. & Castells, M. C. Re-visiting Hypersensitivity Reactions to Taxanes: A Comprehensive Review. *Clin. Rev. Allergy Immunol.* **49**, 177–191 (2015).
28. Castells, M. C. *et al.* Hypersensitivity reactions to chemotherapy: Outcomes and safety of rapid desensitization in 413 cases. *J. Allergy Clin. Immunol.* **122**, 574–580 (2008).
29. Joerger, M. Prevention and handling of acute allergic and infusion reactions in oncology. *Ann. Oncol.* **23**, (2012).
30. Boulanger, J. *et al.* Management of hypersensitivity to platinum- and taxane-based chemotherapy: CEPO review and clinical recommendations. *Curr. Oncol.* **21**, 630–641 (2014).
31. Miyamoto, S., Okada, R. & Ando, K. Platinum hypersensitivity and desensitization. *Jpn. J. Clin. Oncol.* **45**, 795–804 (2015).
32. Koren, C. *et al.* Hypersensitivity reaction to cisplatin during chemoradiation therapy for gynecologic malignancy. *Am. J. Clin. Oncol. Cancer Clin. Trials* **25**, 625–626 (2002).
33. Kidera, Y. *et al.* High-dose dexamethasone plus antihistamine prevents colorectal cancer patients treated with modified FOLFOX6 from hypersensitivity reactions induced by oxaliplatin. *Int. J. Clin. Oncol.* **16**, 244–249 (2011).
34. Pagani, M. & Bonadonna, P. Skin test protocol for the prevention of hypersensitivity reactions to oxaliplatin. *Anticancer Res.* **34**, 537–540 (2014).
35. Polyzos, A. *et al.* Clinical features of hypersensitivity reactions to oxaliplatin: A 10-year experience. *Oncology* **76**, 36–41 (2008).
36. Parel, M. *et al.* Hypersensitivity to oxaliplatin: Clinical features and risk factors. *BMC Pharmacol. Toxicol.* **15**, 2–7 (2014).
37. Sasada, S. *et al.* Preliminary experience with a modified premedication protocol that included intravenous diphenhydramine and calcium bromide for the prophylaxis of paclitaxel-related hypersensitivity reactions. *Int. J. Clin. Oncol.* **12**, 274–278 (2007).
38. Yenilmez, A., Hood, A. P., Nguyen, L. H. & Merl, M. Y. Paclitaxel pre-medication: A comparison of two steroid pre-medication protocols. *J. Oncol. Pharm. Pract.* **23**, 491–495 (2017).
39. Chen, F. *et al.* Meta-analysis of the effects of oral and intravenous dexamethasone premedication in the prevention of paclitaxel-induced allergic reactions. *Oncotarget* **8**, 19236–19243 (2017).
40. O’cathail, S. M. *et al.* Intravenous versus oral dexamethasone premedication in preventing paclitaxel infusion hypersensitivity reactions in gynecological malignancies. *Int. J. Gynecol. Cancer* **23**, 1318–1325 (2013).
41. Yanaranop, M. & Chaithongwongwatthana, S. Intravenous versus oral dexamethasone for prophylaxis of paclitaxel-associated hypersensitivity reaction in patients with primary ovarian, fallopian tube and peritoneal cancer: A double-blind randomized controlled trial. *Asia. Pac. J. Clin. Oncol.* **12**, 289–299 (2016).
42. Zidan, J. *et al.* Oral premedication for the prevention of hypersensitivity reactions to paclitaxel. *Med. Oncol.* **25**, 274–278 (2008).
43. Braverman, A. S. *et al.* Tapering and Discontinuation of Glucocorticoid Prophylaxis during Prolonged Weekly to Biweekly Paclitaxel Administration. *Chemotherapy* **51**, 116–119 (2005).
44. Berger, M. J. *et al.* Feasibility of stopping paclitaxel premedication after two doses in patients not experiencing a previous infusion hypersensitivity reaction. *Support. Care Cancer* **20**, 1991–1997 (2012).
45. Berger, M. J. *et al.* Stopping paclitaxel premedication after two doses in patients not experiencing a previous infusion hypersensitivity reaction. *Support. Care Cancer* **23**, 2019–2024 (2015).
46. Meyer, C. *et al.* 1532P - The Evaluation of Paclitaxel Hypersensitivity Reactions (HSRs) following the Discontinuation of Prophylactic Pre-Medications. *Ann. Oncol.* **25**, iv534-iv534 (2014).
47. Dizon, D. S. *et al.* Cross-sensitivity between paclitaxel and docetaxel in a women’s cancers program. *Gynecol. Oncol.* **100**, 149–151 (2006).
48. Sánchez-Muñoz, A. *et al.* Cross-sensitivity between taxanes in patients with breast cancer. *Clin. Transl. Oncol.* **13**, 904–906 (2011).
49. Banerji, A. *et al.* Management of hypersensitivity reactions to carboplatin and paclitaxel in an outpatient oncology infusion center: A 5-year review. *J. Allergy Clin. Immunol. Pract.* **2**, 428–433 (2014).
50. Loprinzi, C. L. *et al.* The paclitaxel acute pain syndrome: Sensitization of nociceptors as the putative mechanism. *Cancer J.* **13**, 399–403 (2007).
51. Dewaele, E., Verschueren, C. & Specenier, P. Premedication strategy for paclitaxel, still an unsolved question after 30 years. 46–55 (2017).
52. Picard, M. Management of Hypersensitivity Reactions to Taxanes. *Immunol. Allergy Clin. North Am.* **37**, 679–693 (2017).
53. Theis, B. J. G. W. *et al.* High-Dose Intravenous Cyclosporine for Reversal Improper Dissolution of Cremophor EL. **13**, 2508–2516 (2018).
54. Pfizer Canada Inc. Paclitaxel for injection Product Monograph. 1–42 (2017).

55. Schwartz, J. R. Dexamethasone premedication for prophylaxis of taxane toxicities: Can the doses be reduced when paclitaxel or docetaxel are given weekly? *J. Oncol. Pharm. Pract.* **18**, 250–256 (2012).
56. Jeerakornpassawat, D. & Suprasert, P. Randomized, controlled trial of dexamethasone versus dexamethasone plus hydrocortisone as prophylaxis for hypersensitivity reactions due to paclitaxel treatment for gynecologic cancer. *Int. J. Gynecol. Cancer* **27**, 1794–1801 (2017).
57. Sanofi-Aventis Canada Inc. Taxotere (docetaxel) Product Monograph. 1–62 (2017).
58. Sparano, J. A. *et al.* Weekly paclitaxel in the adjuvant treatment of breast cancer. *N. Engl. J. Med.* **358**, 1663–1671 (2008).
59. Kang, R. Y. *et al.* Evaluation of the effects and adverse drug reactions of low-dose dexamethasone premedication with weekly docetaxel. *Support. Care Cancer* **25**, 429–437 (2017).
60. Chouhan, J. D. & Herrington, J. D. Single premedication dose of dexamethasone 20 mg IV before docetaxel administration. *J. Oncol. Pharm. Pract.* **17**, 155–159 (2010).
61. Lee, C., Gianos, M. & Klaustermeyer, W. B. Diagnosis and management of hypersensitivity reactions related to common cancer chemotherapy agents. *Ann. Allergy, Asthma Immunol.* **102**, 179–187 (2009).
62. Tannock, I. F. *et al.* Docetaxel plus prednisone or Mitoxantrone plus prednisone for advanced prostate cancer. *N. Engl. J. Med.* **351**, 1502–1512 (2004).
63. CCO Formulary. Docetaxel. 1–14 (2018).
64. Sanofi-Aventis Canada Inc. Jevtana (cabazitaxel) Product Monograph. 1–50 (2017).
65. Castells, M., Matulonis, U. & Horton, T. Infusion reactions to systemic chemotherapy. *UpToDate* 1–43 (2018).
66. Mita, A. C. *et al.* Phase I and pharmacokinetic study of XRP6258 (RPR 116258A), a novel taxane, administered as a 1-hour infusion every 3 weeks in patients with advanced solid tumors. *Clin. Cancer Res.* **15**, 723–730 (2009).
67. Pivot, X. *et al.* A multicenter phase II study of XRP6258 administered as a 1-h i.v. infusion every 3 weeks in taxane-resistant metastatic breast cancer patients. *Ann. Oncol.* **19**, 1547–1552 (2008).
68. De Bono, J. S. *et al.* Prednisone plus cabazitaxel or mitoxantrone for metastatic castration-resistant prostate cancer progressing after docetaxel treatment: A randomised open-label trial. *Lancet* **376**, 1147–1154 (2010).
69. Pagani, M. The Complex Clinical Picture of Presumably Allergic Side Effects to Cytostatic Drugs: Symptoms, Pathomechanism, Reexposure, and Desensitization. *Med. Clin. North Am.* **94**, 835–852 (2010).
70. Van Gerpen, R. Chemotherapy and biotherapy-induced hypersensitivity reactions. *J. Infus. Nurs.* **32**, 157–165 (2009).
71. Gobel, B. Chemotherapy-Induced Hypersensitivity Reactions. *Oncol. Nurs. Forum* **32**, 1027–1035 (2005).
72. Hudson, M. M. *et al.* Acute hypersensitivity reactions to etoposide in a VEPA regimen for Hodgkin's disease. *J. Clin. Oncol.* **11**, 1080–1084 (1993).
73. Sanofi Genzyme. Lemtrada (alemtuzumab) Product Monograph. 1–44 (2018).
74. Dillman, R. O. & Hendrix, C. S. Unique Aspects of Supportive Care Using Monoclonal Antibodies in Cancer Treatment. *Support. Cancer Ther.* **1**, 38–48 (2003).
75. CCO Formulary. Alemtuzumab. 1–9 (2012).
76. Rodrigues Ferreira, A. & Farias Azevedo, E. Administration of Subcutaneous Monoclonal Antibodies in Patients With Cancer. *Oncol. Nurs. Forum* **46**, E38–E47 (2019).
77. Byrd, J. C. *et al.* Fludarabine followed by alemtuzumab consolidation for previously untreated chronic lymphocytic leukemia: Final report of Cancer and Leukemia Group B study 19901. *Leuk. Lymphoma* **50**, 1589–1596 (2009).
78. Stilgenbauer, S. *et al.* Subcutaneous Alemtuzumab in Fludarabine-Refractory Chronic Lymphocytic Leukemia: Clinical Results and Prognostic Marker Analyses From the CLL2H Study of the German Chronic Lymphocytic Leukemia Study Group. *J. Clin. Oncol.* **27**, 3994–4001 (2009).
79. Damlaj, M. *et al.* Impact of alemtuzumab therapy and route of administration in T-prolymphocytic leukemia: A single-center experience. *Clin. Lymphoma, Myeloma Leuk.* **15**, 699–704 (2015).
80. Dearden, C. E. *et al.* Alemtuzumab therapy in T-cell prolymphocytic leukemia: Comparing efficacy in a series treated intravenously and a study piloting the subcutaneous route. *Blood* **118**, 5799–5802 (2011).
81. Hoffmann-La Roche Limited. Tecentriq (atezolizumab) Product Monograph. 1–44 (2018).

82. Reidy, D. L. *et al.* Bevacizumab 5 mg/kg can be infused safely over 10 minutes. *J. Clin. Oncol.* **25**, 2691–2695 (2007).
83. Mahfoud, T. *et al.* Bevacizumab 5 or 7.5 mg/kg in metastatic colorectal cancer can be infused safely over 10 minutes. *J. Gastrointest. Cancer* **43**, 244–248 (2011).
84. CCO Formulary. Bevacizumab. 1–15 (2017).
85. Hoffmann-La Roche Ltd. Avastin. 1–95 (2018). doi:10.1021/cm980211r
86. Picard, M. & Galvão, V. R. Current Knowledge and Management of Hypersensitivity Reactions to Monoclonal Antibodies. *J. Allergy Clin. Immunol. Pract.* **5**, 600–609 (2017).
87. Amgen Canada Inc. Blincyto (blinatumomab) Product Monograph. 1–59 (2018).
88. Seattle Genetics Inc. Adcetris (brentuximab vedotin) Product Monograph. 1–56 (2018).
89. George, T. J. *et al.* Managing Cetuximab Hypersensitivity- Infusion Reactions: Incidence, Risk Factors, Prevention, and Retreatment. *J. Support. Oncol.* **8**, 72–77 (2010).
90. Eli Lilly Canada. Erbitux (cetuximab) Product Monograph. 1–78 (2018). doi:10.1128/AEM.00482-06
91. Siena, S. *et al.* Reduced incidence of infusion-related reactions in metastatic colorectal cancer during treatment with cetuximab plus irinotecan with combined corticosteroid and antihistamine premedication. *Cancer* **116**, 1827–1837 (2010).
92. Grandvuillemin, A., Disson-Dautriche, A., Miremont-Salamé, G., Fourrier-Reglat, A. & Sgro, C. Cetuximab infusion reactions: French pharmacovigilance database analysis. *J. Oncol. Pharm. Pract.* **0**, 1–8 (2012).
93. Janssen Inc. Darzalex (daratumumab) Product Monograph. 1–58 (2018). doi:10.1111/j.2047-6310.2014.00217.x
94. Nooka, A. K. *et al.* Managing Infusion Reactions to New Monoclonal Antibodies in Multiple Myeloma: Daratumumab and Elotuzumab. *J. Oncol. Pract.* **14**, 414–422 (2018).
95. CCO Formulary. Daratumumab. 1–12 (2018).
96. CCO Formulary. DARADALENA Regimen. 1–14 (2018).
97. Arnall, J. R. *et al.* Enhancing the feasibility of outpatient daratumumab administration via a split-dosing strategy with initial doses. *Leuk. Lymphoma* **0**, 1–4 (2019).
98. Barr, H. *et al.* Ninety-Minute Daratumumab Infusion is Safe in Multiple Myeloma. *Leukemia* **32**, 2495–2518 (2018).
99. Hamadeh, I. S. *et al.* Rapid Infusion Daratumumab Is Safe and Well Tolerated in Clinical Practice (Abstract). *Blood* **132**, 2255 (2018).
100. Reece, D. E. & Phillips, M. J. Infusion Reactions With Monoclonal Antibody Therapy in Myeloma: Learning From Experience. *J. Oncol. Pract.* **14**, 425–426 (2018).
101. Bristol-Myers Squibb Canada. Empliciti (elotuzumab) Product Monograph. 1–35 (2016).
102. Bristol-Myers Squibb Canada. Yervoy (ipilimumab) Product Monograph. 1–52 (2017).
103. Momtaz, P. *et al.* Safety of infusing ipilimumab over 30 minutes. *J. Clin. Oncol.* **33**, 3454–3458 (2015).
104. Gassenmaier, M. *et al.* Safety of shortened infusion times for combined ipilimumab and nivolumab. *Cancer Immunol. Immunother.* **67**, 135–140 (2018).
105. Bristol-Myers Squibb Canada. Opdivo (nivolumab) Product Monograph. 1–121 (2018).
106. Hoffmann-La Roche Limited. Gazyva (obinutuzumab) Product Monograph. 1–80 (2018).
107. Novartis Pharmaceuticals Canada Inc. Arzerra (ofatumumab) Product Monograph. 1–54 (2017).
108. Amgen Canada Inc. Vectibix (panitumumab) Product Monograph. 1–62 (2017).
109. Merck Canada Inc. Keytruda (pembrolizumab) Product Monograph. 1–87 (2018). doi:10.1038/scientificamerican1108-44
110. Hoffmann-La Roche Limited. Perjeta (pertuzumab) Product monograph. 1–48 (2018).
111. Eli Lilly Canada Inc. Cyramza (ramucirumab) Product Monograph. 1–47 (2017).

112. CCO Formulary. Rituximab. 1–12 (2018).
113. CCO Formulary. Rituximab (subcut). 1–14 (2018).
114. Assouline, S. *et al.* Pharmacokinetics, safety, and efficacy of subcutaneous versus intravenous rituximab plus chemotherapy as treatment for chronic lymphocytic leukaemia (SAWYER): a phase 1b, open-label, randomised controlled non-inferiority trial. *Lancet Haematol.* **3**, e128–e138 (2016).
115. Hoffmann-La Roche Limited. Rituxan SC (rituximab) Product monograph. 1–87 (2018).
116. Carlson, J., Cox, K., Bedwell, K. & Ku, M. Rituximab for subcutaneous delivery: Clinical management principles from a nursing perspective. *Int. J. Nurs. Pract.* **21**, 1–13 (2015).
117. Sehn, L. H. *et al.* Rapid infusion rituximab in combination with corticosteroid-containing chemotherapy or as maintenance therapy is well tolerated and can safely be delivered in the community setting. *Blood* **109**, 4171–4173 (2007).
118. Dakhil, S. *et al.* Phase III safety study of rituximab administered as a 90-minute infusion in patients with previously untreated diffuse large B-cell and follicular lymphoma. *Leuk. Lymphoma* **55**, 2335–2340 (2014).
119. Atmar, J. Review of the Safety and Feasibility of Rapid Infusion of Rituximab. *J. Oncol. Pract.* **6**, 91–93 (2010).
120. Byrd, J. *et al.* Rituximab therapy in hematologic malignancy patients with circulating blood tumor cells: association with increased infusion-related side effects and rapid tumor clearance [abstract]. *J Clin Oncol* **17**, 791–795 (1999).
121. National Comprehensive Cancer Network. Chronic Lymphocytic Leukemia and Small Lymphocytic Lymphoma version 4.2019. (2019). doi:10.1007/978-1-60761-384-8_14
122. Winkler, U. *et al.* Cytokine-release syndrome in patients with B-cell chronic lymphocytic leukemia and high lymphocyte counts after treatment with an anti-CD20 monoclonal antibody (rituximab, IDEC-C2B8). *Blood* **94**, 2217–24 (1999).
123. Hagberg, H. & Holmbom, E. Risk factors for side effects during first infusion of rituximab—definition of a low risk group. *Med. Oncol.* **17**, 218–221 (2000).
124. Levin, A. S., Otani, I. M., Lax, T., Hochberg, E. & Banerji, A. *Reactions to Rituximab in an Outpatient Infusion Center: A 5-Year Review. Journal of Allergy and Clinical Immunology: In Practice* **5**, (Elsevier Inc, 2017).
125. Hoffmann-La Roche Limited. Rituxan (rituximab) Product Monograph. 1–114 (2016).
126. Vogel, W. H. Infusion reactions: Diagnosis, assessment, and management. *Clin. J. Oncol. Nurs.* **14**, (2010).
127. Jung, J. W., Kang, H. R., Lee, S. H. & Cho, S. H. The incidence and risk factors of infusion-related reactions to rituximab for treating B cell malignancies in a single tertiary hospital. *Oncol.* **86**, 127–134 (2014).
128. Gentile, M. *et al.* Rituximab for the treatment of patients with chronic lymphocytic leukemia. *Cancer Manag. Res.* **2**, 71–81 (2010).
129. Davies, A. *et al.* Efficacy and safety of subcutaneous rituximab versus intravenous rituximab for first-line treatment of follicular lymphoma (SABRINA): a randomised, open-label, phase 3 trial. *Lancet Haematol.* **4**, e272–e282 (2017).
130. Burrows, S. H., Akinbobuyi, O., Rule, S. & Crosbie, N. Subcutaneous rituximab can be safely administered without pre-medication. *Br. J. Haematol.* **181**, 836–837 (2018).
131. Kotchetkov, R., McLean, J., Gerard, L., Nay, D. & Hopkins, S. Effect of montelukast and rupatadine on rituximab infusion time, rate, severity of reactions, and cost of administration. *J Clin Oncol* **37**, (2019).
132. Hoffmann-La Roche Limited. Kadcylla (trastuzumab emtansine) Product Monograph. 1–43 (2018).
133. Hoffmann-La Roche Limited. Herceptin (trastuzumab) Product monograph. 1–127 (2018).
134. Zambetti, M. *et al.* Safety profile of subcutaneous trastuzumab for the treatment of patients with HER2-positive early or locally advanced breast cancer: primary analysis of the SCHEARLY study. *Eur. J. Cancer* **105**, 61–70 (2018).